
 
  RDMOTO CZECH REPUBLIC 
  info@rdmoto.eu 
  www.rdmoto.eu 

 

 

1 

CF156 
Honda X-ADV 750 2021- 

 
Kit for the left side  Kit for the right side 

ID Description Cat.No Pcs  ID Description Cat.No Pcs 

1 Lower + upper frame CF104+X-ADV2 1  1 Lower + upper frame CF104+X-ADV2 1 

2 Bolt M8x90mm 1054 1  2 Bolt M8x90mm 1054 1 

3 Bolt M8x50mm 837 1  3 Bolt M8x50mm 837 1 

4 Dural. sleeve l=31mm 1264 1  4 Dural. sleeve l=31mm 1264 1 

5 Dural. sleeve l=19mm 1265 1  5 Dural. sleeve l=19mm 1265 1 

6 Bolt M8x40mm 828 1  6 Bolt M8x40mm 828 1 

7 Washer M8 - flat 800 2  7 Washer M8 - flat 800 2 

8 Plastic cover X5 3  8 Plastic cover X5 3 

9 Dural. sleeve l=37mm 1116 1  9 Dural. sleeve l=37mm 1116 1 

10 Washer M5 – flat 1057 1  10 Washer M5 – flat 1057 1 

11 Bolt M5x60mm 873 1  11 Bolt M5x60mm 873 1 

12 Sticker RDmoto  1  12 Sticker RDmoto  1 

 
We recommend using medium strength thread glue during assembly. 

 

The assembly of the left and right side is identical. 
 

1.) Remove the original bolts from the motorcycle (first mount one side of the crash frames and 

then fit the other side of the crash frames).  

2.) Take the lower crash frame and mount it at the bottom on the motorcycle (see picture with 

instructions), but do not tighten the screws.  

3.) Now take the upper crash frame and connect it to the lower frame frame with an M8x90mm 

ID.2 screw, do not tighten the screw.  

4.) In the upper part of the upper frame, use a duralumin roller with a length of 37 mm (ID.9) 

under the holder and mount it with an M5x60mm screw (ID.11) with an M5 washer (ID.10) on 

the motorcycle.  

5.) Finally, tighten all screws and place the plastic caps on the screw heads. 
 

If you have any problems, please contact us by email. 
 

 

 

 

 
  
 

 

 

 

 
 

 

 

 

 
 

 



 
  RDMOTO CZECH REPUBLIC 
  info@rdmoto.eu 
  www.rdmoto.eu 

 

 

2 

 

 

 

 

 

 

 

 

 

 
 

 

    

Bolt M8x50mm ID.3 +  washer 

M8 ID.7 + dural. sleeve ID.4 + 

cover ID.8 

Bolt M8x40mm ID.6 + 

washer M8 ID.7 + dural. 

sleeve ID.5 + cover ID8 Bolt M8x90mm ID.2 + 

cover ID.8 

Bolt M5x60mm ID.11 + 

washer M5 ID.10 + dural. 

sleeve ID.9  


